CHAPTER FIVE

Project Description



Environmental Impact Assessment (EIA) for the Proposed Integrated Waste Management System (IWMS) in
Samalaju, Bintulu, Sarawak

Chapter 5 — Project Description

PROJECT
DESCRIPTION

5.1 INTRODUCTION

This chapter provides an overview of the proposed Project including the overall project concept, the
main project activities from construction to operation as well as support ancillary facilities and
implementation schedule.

5.2 PROJECT CONCEPT

The goal of this Project is to manage scheduled and municipal wastes using an integrated waste
management system that includes the waste collection systems from sources where the wastes will
be generated and the transportation system from waste sources to waste management centre. Two
[...]
Samalaju, Bintulu, Sarawak

Chapter 5 — Project Description

The submersible aerator will be installed in the aerobic reactor to supply the oxygen required for
BOD removal and nitrification. The aerator will transfer the oxygen into the water by distributing the
air from blower into fine air bubble, and at the same time, the pumping action of aerator will mix the
reactor completely.

5.3.5.3.2 Control of pH

The pH value is very important for both the nitrification and denitrification bacteria to live. For
nitrification process to take place, the optimal pH range is between 7.5 to 8.6, while 7.0 to 8.0 for
denitrification process. The nitrification reaction will reduce the water alkalinity level, in the
contradictory, the denitrification reaction will contribute higher alkalinity level into water, thus
complicates the balance of alkalinity in the reactor. The pH settling value in the pH adjustment tank
will be decided by means of maintaining the pH of the aerobic reactor in the optimal range.

5.3.56.3.3 Control of Recycle Flow Rate

The recycle ratio will influence the efficiency of nitrification and denitrification, i.e. the concentration
of ammonium and nitrate nitrogen in the effluent. The required recycle ratio is given by where R=
overall recycle ratio,

_ (NHf —N)i — (NH} —N)e

(NO; —N)e
where, R =  overall recycle ratio
(NHs*-N)i = influent ammonium nitrogen
(NHs* - N)e = effluent ammonium nitrogen

(NOs - N)e

effluent nitrate nitrogen

The flow meter installed on the recycle pipeline will monitor the flow rate of the recycle flow; the
ratio can be controlled by adjusting the output of the recycle pump.

5.3.5.3.4 Control of DO

The DO value of the aerobic reactor has to maintain at not less than 2.0 mg/L. The DO in the reactor
can be controlled by controlling the air flow rate which supplied to the submersible aerator; the air
flow can be monitored in the control room through the flow meter on the air pipeline. The frequency
convertor will be installed to control the revolution of blower, i.e. control the air flow rate. By this
mean, the DO value can be controlled in the optimal value from the control room.

5.3.5.3.5 Return Sludge

The return sludge flow rate for this system is set to 100%. In order to monitor the return sludge flow,
a flow meter will be installed in the return sludge pipeline.

5.3.5.3.6 Extraction of Excess Sludge

The return sludge pump will be used for excess sludge extraction. The extraction will proceed
automatically by a pneumatic control valve in which, the actuation of the valve being controlled by
atimer.

Chemsain Konsultant Sdn. Bhd. Page |C5-18
CK/EV103-720(1)/18



Environmental Impact Assessment (EIA) for the Proposed Integrated Waste Management System (IWMS) in
Samalaju, Bintulu, Sarawak

Chapter 5 — Project Description

5.3.5.3.7 Chemical Precipitation (CP)

A chemical precipitation system will be provided for the post-treatment of the organic substance. A
similar system will also be provided to serve as pre-treatment system to treat raw leachate from
secure landfill before being pumped into mixing tank to mix with the raw leachate generated from
sanitary landfill. The chemical precipitation system comprises of a coagulant tank, flocculation tank,
clarifier and chemical dosing packages. This function of this process is the removal of COD and
heavy metals.

The coagulation tank will be equipped with an agitator to contribute the required mixing of
wastewater and dosed chemicals. Caustic is dosed to increase the pH value for heavy metal
precipitation. The addition of caustic is controlled by a pH controller in which it will control the
actuation of the pneumatic control valve. The caustic shall be recirculated by a centrifugal caustic
pump, which will provide the flow velocity of caustic in the pipeline to prevent clogging of the
pipeline. Ferric Chloride/ PAC will be dosed in the coagulation tank to coagulate the organic
substance residual from the biological treatment as well as fine heavy metals. NaOH is fed into the
leachate to make-up the pH drop caused by the addition of Ferric Chloride/ PAC. The dosage of
ferric chloride/ PAC will be decided by conducting jar test on the raw leachate and the dosage will
be set based on the leachate flow rate. The feeding of coagulant will interlock with the operation of
the leachate transfer pump.

A pH controller will be installed in the coagulation tank to control the optimal pH value. Anionic
polymer will be dosed in the flocculation tank to produce well settling floc. A gravity clarifier is
provided to separate the solid formed in the precipitation/ flocculation units. The supernatant will
overflow to a pumping tank for pumping to final polishing unit. The settled sludge will be pumped
by sludge pump to the chemical sludge thickener for further treatment.

The expectant COD removal of chemical precipitation is 50% and the heavy metal removal rate is
80%.

Control of Flow

A flow sensor will be provided to detect the flow which coming from the biological treatment system.
The action of flow sensor will actuate the operation of the chemical treatment system, including the
operation of mixer, dosing pump, sludge collector and sludge pump.

Control of Chemical Dosing

The dosing of Ferric Chloride/ PAC will be controlled by flow sensor in a fixed dosage, which will
be decided by conducting a jar test on the leachate. The NaOH dosing pump will be controlled by
a pH controller to maintain the optimal pH value for chemical precipitation. Polymer will be dosed
in a fixed rate and the operation is controlled by flow sensor.

After flocculation, the flocculated wastewater flows into a clarifier to separate the solid and
supernatant. The sludge at the clarifier will settled at the bottom and be collected by sludge collector
connected at the central sludge hopper. The supernatant overflow through the overflow weir and
discharge to a pumping tank.

Chemsain Konsultant Sdn. Bhd. Page |C5-19
CK/EV103-720(1)/18



Environmental Impact Assessment (EIA) for the Proposed Integrated Waste Management System (IWMS) in
Samalaju, Bintulu, Sarawak

Chapter 5 — Project Description

5.3.56.3.8 Activated Carbon Adsorption

An activated carbon adsorption system will be provided as a final polishing stage to the treatment
process. The system comprises of a pumping tank, sand filter activated carbon absorber and
discharge storage tank.

Pumps, one duty and one standby, will be installed to transfer the chemically treated water to
activated carbon adsorption system. A level switch installed in the pumping tank will control the
operation of pump.

Sand filters will be provided to filter the suspended solid contained in the water and to protect the
activated carbon absorber from choked by solid. The operation of sand filter is in alternate mode,
i.e. when backwashing of one filter, the other will be put into service to ensure the continuous
operation of the system.

Activated Carbon Absorbers are provided to absorb the COD in the feed water. The operation of
the absorber is in series to prevent the short circuit break-through of COD.

The backwash water for th sand filter and carbon absorber will be supplied from the discharge
storage tank by the backwash pump. The backwash of the system will be carried out manually and
as required.

5.3.5.3.9 Sludge Treatment

The sludge treatment system comprises of two unit of sludge thickeners equipped with a sludge
collector, one unit of sludge conditioning tank for biological sludge, one unit of filter press, one unit
of cake conveyor and one unit of cake bunker.

One unit of sludge thickener is used for chemical sludge thickening, while the other unit is for
biological sludge thickening. The supernatant from chemical sludge thickener will flow back to
sludge waste leachate storage tank, while the supernatant from the biological sludge thickener will
go back to the municipal waste leachate storage tank. The thickener will have a storage capacity of
2 days (at least).

The chemical sludge will be pumped into the filter press directly for dewatering, while the biological
sludge will be pumped to sludge conditioning tank first. In the conditioning tank, cationic polymer
will be added to improve the dewatering efficiency of the sludge before it is pumped to the filter
press. The treatment capacity of the filter press is 2 days of sludge quantity; thus, the operation of
filter press will be one day for chemical sludge dewatering and the subsequent day for biological
sludge. The cake will be conveyed by belt conveyor for storage in a sludge bunker, and be further
disposed in the secure landfill for toxic waste.

Chemsain Konsultant Sdn. Bhd. Page |C5-20
CK/EV103-720(1)/18



Environmental Impact Assessment (EIA) for the Proposed Integrated Waste Management System (IWMS) in
Samalaju, Bintulu, Sarawak

Chapter 5 — Project Description

Separation and Storage of Sludge

After flocculation, the flocculated wastewater flows into a clarifier to separate the solid and
supernatant. In the clarifier, the sludge is settled at the bottom and thickened by the conical hopper.
The settled sludge will be extracted by a sludge pump and delivered to the sludge thickener to
further thickening and for subsequent sludge treatment. A timer in set time schedule will control the
operation of the sludge pump.

The mass balance flow diagram for the leachate treatment system is summarised in Figure 5.3.9.
5.3.5.4 Treated Leachate Polishing System

A facultative lagoon followed by a horizontal constructed wetland will be constructed to further polish
the treated effluent before it being discharged. A bio-indicator pond will be built to ensure the treated
effluent causes no harm to aquatic organism before transferring to Sg. Nyalau.

All the component of the polishing system (facultative pond, constructed wetland and bio-indicator
pond) will be lined with impermeable layer to prevent seepage into the sail.

Facultative Pond

The facultative lagoon provides further treatment to the treated effluent and serves as an
equalisation basin by moderating incoming treated effluent from the sanitary and secure landfills.
This pond is designed to further remove the remaining BOD in the treated leachate. Facultative
pond can remove significant amounts of nitrogen and pathogens as a result of the long detention
times. Nitrogen removal often ranges from 40 to 95%.

Constructed Wetland

Effluent from the facultative pond will flow to the constructed wetland where further ammoniacal
nitrogen removal occurs through nitrification and denitrification processes happening within the
wetland.

Constructed wetlands are engineered and managed wetland systems designed to mimic natural
wetlands, with the water flowing above the ground surface at shallow depths through a dense
growth of emergent wetland plants. Inflow effluent containing particulate and dissolved pollutants
slows and spreads through a large area of shallow water with emergent of submerged vegetation.
(see Figure 5.3.10).

Settable organics are removed through quiescent conditions, deposition and filtration. Attached and
suspended microbial growth is responsible for the removal of soluble organics. Nitrogen is most
effectively removed in constructed wetlands by nitrification/ denitrification. Ammonium is oxidised
by nitrifying bacteria in aerobic zones and nitrate is converted to free nitrogen in the anoxic zone by
denitrifying bacteria.

Chemsain Konsultant Sdn. Bhd. Page |C5-21
CK/EV103-720(1)/18



Environmental Impact Assessment (EIA) for the Proposed Integrated Waste Management System (IWMS) in Samalaju, Bintulu, Sarawak

Chapter 5 — Project Description

Figure 5.3.9: Leachate Treatment Plant Mass Balance

Capacity : 200 mi/day@ 8.33 mihr Capacity 400 miday @ 16.67 m3/hr Legend
COD : 1600 kg/day @ 8,000 mg/l coD 1670 kg/day @ 4.175 mgh CoD . Chemical Oxygen Demand
BOD : 600 kg'day @ 3,000 mgl BOD : 600 kg/day @ 1,500 mgl Efficiency: BOD : Biochemical Oxygen Demand
TSS : 30 kg/day @ 150 mgl TSS : 50 kg/day @ 1256 mgl COD : 80.0% AN : Ammonical Mitrogen
AN : 240 kg/day @ 1,200 mgl AN © 240 kg/day @ 600 mgf BOD : 98.0% TSS - Total Suspended Solid
AN o 99.2% CP : Chemical Percipitation
Leachate from
Municipal - Mixing tank L Biology Clarifier
Landfill i
[ — ——— — A ‘ I Capacity : 400 m¥day @ 1667 m3/hr
| I Flow: 400m?/day CoD : 334 kgday @ 835 mgl
Leachate from I - CP Unit | I TsS: 10000mglL BOD : 12  kgday @ 30 mgl
Secured Landfill | Flow: 3m/day Flow: 26m¥day | TSS : 80 kgiday @ 200 mgll
| TSS: 10000mg/L TSS: 10000mg/L ' AN .2 kgday @ 5  mgl
. rt+-——-—=—-=-==--=- o . - - - ——
Capacity : 200 mifday@ 8.33 md/hr Dewatering
Cob : 70 kg/day @ 350 mgl | | : System Flow: 25m3day COD removal : 50.0%
TSS : 20 kgday @ 100 mgl | : T5s: 10000mgiL CP Unit BOD removal : 50.0%
| : TSS removal : 60.0%
|
- | I I
| Clarifier ~ 'l -—- Capacity : 400 miday @ 16.67 m3/hr
| + COD : 167 kgday @ 418 mgll
— — —— — — ] .
Sludge BOD : B kgiday @ 15 mgl
Efficiency: Cake TSS T 32 kg/day @ 80 mag/|
COD : 50% AN :2 kgday @ 5  mgll
Sand f Carbon
TSS : 80% FJ:‘
ilters
Dispose: 2.58 tonnes/day
Capacity : 200 m¥day@ 8.33 m3/hr Moisture Content: 80%
COD : 35 kgday @ 175 mgl Capacity : 400 m¥day @ 16.67 mdlhr
TSS : 4 kgday @ 20 mgh COD  : 120  kgiday @ 300 mgl
BOD : 4 kgday @ 10 mgl
Final Discharge TSS : B kgiday @ 20 mg/|
—_— — — e — AN 2 kg/day @ 5 mag/|
r| I
To Sg. Bio-Indicator Constructed
S B E— <@ Facultative Pond
Nyalau L Pond Wetland |
-t Polishing System -
U Chemsain Konsultant Sdn. Bhd. Page |C5-22

CK/EV103-720(1)/18



Environmental Impact Assessment (EIA) for the Proposed Integrated Waste Management System (IWMS) in
Samalaju, Bintulu, Sarawak

Chapter 5 — Project Description

Figure 5.3.10: Typical Cross-Section of a Constructed Wetland

aquatic plants(macrophytes)

sludge
water surface

inlet

Bio-Indicator Pond

The polished effluent will be stored in a small bio-indicator pond before being pump via the
discharge pipe to the tributary of Sg. Nyalau. This pond will be populated with various species of
fish to serve as biological indicators.

5.3.5.5 Treated Leachate Discharge Limit

The leachate treatment plant is designed to treat the raw leachate from both the sanitary and secure
landfills to meet the standards as in Environmental Quality (Control of Pollution from Solid Waste
Transfer Station and Landfill) Regulations 2009, as listed in Table 5.3.4.

Table 5.3.4: Acceptable Condition for Treated Leachate Discharge

Parameters Unit Standard
Temperature °C 40
pH value - 6-9
BOD:s at 20°C mg/L 20
COD mg/L 400
Suspended Solids mg/L 50
Ammoniacal nitrogen mg/L 5
Mercury mg/L 0.005
Cadmium mg/L 0.01
Chromium, Hexavalent mg/L 0.05
Chromium, Trivalent mg/L 0.20
Arsenic mg/L 0.05
Cyanide mg/L 0.05
Lead mg/L 0.10
Copper mg/L 0.20
Manganese mg/L 0.20
Chemsain Konsultant Sdn. Bhd. Page |C5-23

CK/EV103-720(1)/18



Environmental Impact Assessment (EIA) for the Proposed Integrated Waste Management System (IWMS) in
Samalaju, Bintulu, Sarawak

Chapter 5 — Project Description

Parameters Unit Standard
Nickel mg/L 0.20
Tin mg/L 2.0
Zinc mg/L 2.0
Boron mg/L 1.0
Iron mg/L 5.0
Silver mg/L 0.10
Selenium mg/L 0.02
Barium mg/L 1.0
Fluoride mg/L 2.0
Formaldehyde mg/L 1.0
Phenol mg/L 0.001
Sulphide mg/L 0.50
Oil & grease mg/L 5.0
Colour ADMI 100

* ADMI — American Dye Manufacture Institute
5.3.5.6 Emergency Retention Pond
In the unlikely event where the leachate treatment plant system fails, all of the untreated or partially

treated leachate will be channelled into an emergency retention pond for temporary storage. No
untreated or partially treated leachate will be released into the environment.

The pond will provide approximately five (5) days of retention time of average daily flow rate (2,800
m3). After the system has been restored, the effluent from this storage pond will be diverted back
to the treatment plant system for retreatment again.

The emergency retention pond will be lined with an impermeable layer and will be sealed by seamed
HDPE thickness of not less than 1.5 mm.